

Test Report

Product name : Jaw Plate

Product Specification	Material	Dimension	Tensile strength	Yield Strength	Impact Property 20°C	Elongation	Result
FPT1060-07	Mn18Cr2	According to the requirement of the drawings	760MPa	416Mpa	127(J)	22%	Qualified
Appearance	No air hole or crack etc. surface defects						

The product mentioned above complies with the concerned provisions and has been approved for release.



Inspector : 胡剑锋

2017-05-17